TR YOSHIMURA

Instruction Manual
Brake Lever Guard GSX-R1000EEFH+tvk

EiRERBAE

Products list S ABER

Set contents YRR

A Caution No. |PartNo. Mm% Description &% Qy.#E
Retighten all the bolts Aluminum Base Red
and nuts at the specified 697-002-1010 7L’J)L=L/]<—Z Lwk
tightening torque before = i
riding. Aluminum Base Blue
38 ® 697-002-2010 FLER—Z T J— L
TR RO RETT Aluminum Base Slate Gray
ERT HEITAEZEDE 697-002-5010 FILEIR—Z R—hT L—
YT ARV E LKA Alumi Base Gold
TS, 00 uminum Base Go
Ttz 697-002-6010 FILEAR—Z T— LK
Plastic Arm
@ | 697-002-4020 ST — L 1
Adapter M12-M8
@ | 697-50A-4260 A ML2MS 1
Cap Bolt M8 L16
@ | 800-208-5016 FruFHR)Lk M8 L16 1
Low Head Bolt M5
® | 800-795-3010 BB L M5 SUS Rk 2

Safety precautions £ LD TR
/\ WARNING

===

Applicable model @kSEE

"GSX-R1000/R1000R" DM11G(’ 17-)

o CERAENICR T RERGRBAEEBHRATEEL,
© AEROLBSHERAPIRYMFICE TELEEZFI OV TRAHIE—UZEDEREAVFEE A,
c CORFSHRAER. ARESHESNSIETHERITREL TS,

color set number Usage notes A EDTIE
Red 697-50A-1200
Blue 697-50A-2200 » Be sure to read this manual carefully before starting the installation.
« Yoshimura Japan will not bear any responsibility for any losses caused by improper use
Slate Gray 697-50A-5200 or installation of this product.
Gold 697-50A-6200 «  This manual must be retained until the product is scrapped.

R It indicates potential hazards that may cause serious accident.
= A RISEEREBHORRAICHEYES .

/\ CAUTION &

Products installation must be proceeded with appropriate qualification or knowledge.
Follow instructions on the instruction manual and service manual.

Make sure all bolts and nuts are sufficiently tightened.

Pull over the motorcycle if abnormal noise or troubles are detected.
HFZOMYMFFITBEOLERE . MBEETDAMNTOTIZEN,

BYUM TP SRIEERRAZEE Y —EXAT=a7ILICEHOAE. BFEICH>TZALY,
RILMOFIMEY—E X = a7 ILICRVRE LI TR FFEL TS,
ETPICEEORROBREGENFKLELIIGS . ELICERERLMIGMICEIESE, ETEHILEL T,

It indicates potential hazards that may cause injury or product damage.
RIBEGELHGBREORRICEYET.

Cool down engine and muffler before installing or any other work on Yoshimura genuine parts.
Make sure the Motorcycle is securely positioned on the sufficiently flat place.
Ware gloves not to get injury when installing products.

HEOWMYMFIFIE. BT IO - T5—DAREBIZToTZELY,
HEOMYMFIFE, FEGBATERE T 2CRESETIT > TS,

HREOMYMITHZ, I O—TREEZFERAL. BRBOTYORBITEELTIT> TSN

About aluminum ZJLSERIZDLNT

Aot alLminum 7 S = 2

AHUBDTILZIOBERITTILIAMLIEIZTIT>THEY. PIAIBRORAICBRIEEEERLERESATWSEDTT,
TILIAEE5~2534A (0.005~0.025mm) 2D IRD 1= | EMAOERFICEY DI N—D T ILIABRNET I BEEICHEILHYFE R A,
FILRAMI&BERE ISBALAEINEHLE,. OVFOHBEDEBVIZIYBDRENHYET,

ROMR.ER.ER BREOERICKY . HE. ERB. B EEENTIIENHYET,

TILRAMLEOH ML FENARITTVWSIGF (BBIERHM) NHIEELHYET.
EEICOVWTIFZILIADMEE LT OGN0, JL—L-REEDORRICEYVFEBADTIHIT TERIEEL,

Brake | ever Guard GSX-R1000 SET 200227 KM 1/3



Installation of Plastic Arm Qg7 —LOHERY {1+

Installation 7\ KJL/S—~DELY s (F

<Adjustable 2 Positions>

Position Short : 120mm

Position Long : 145mm

* Attach Plastic Arm(®) to Aluminum Base(() with Low Head Bolts M5(®).
@Tightening Torque : 2.5N'm
@ Apply thread locking fluid (Low strength)

Q7 —LDEYMITREEIZE-T 2BRBED RSAHMNETEETT,
TL—F L= FHLEVRSISRAEL TS,
DR—=RIZQT7—LEBOMSRILFTRYAFTES,

@FEDFIFRILY © 25Nm

@ UiEALHH (EFERE) EHEAL TS,
CBEEZIECHD50km, 100kmEFTHRIFEEB REL . ELRHEL TS,

1. Remove the stock handle bar-end RH.
& CAUTION FE&E Clean the handle bar thread before attaching. If not clean enugh it may cause a loosen of lever guard and
damage.

2. Attached @Adapter to the handle bar-end. Tightening Torque : 26N/m. Apply thread locking fluid (Medium strength).
Use a rubber sheet to prevent @Adapter from scratching. (Refer to Fig.2)
3. Attached MAluminum Base with @Bolt M8. Tightening Torque : 23N/m. Apply thread locking fluid (Medium strength).

1. BREICEZBINTVWARAHMEDN\URKILA—IRERYSNLET,

[\ CAUTIONEE  \URILA—RUSISHELTOASELMALEA L FOTIZERYBRN TS, A BLRETRRERYMHHE. B
WYFFoNT | EAHOCBIBT HATREMNHYRERIRTY .

2. —E.NVRILN—AQT7HTA—%{RFITL. DQBOLN—H—FREZEFig.1DFEIZHTHL, Tb—FL/A—DPRAYML, Ty T

EADFENEBENEEHEELES .

RERE—BERYHNLET,

3. Q@F7FTA—ITHhLBEHILHEI(FIRE)EEML. HOMFFTRLI26N-mTHEDH[TET ., (QF7FT2—02E1E24mm)
Q7 FTa—KREET L —METRET HEFAMILITHYFET . (Fig. 25 HR)

S

Fig.1

@ Am 7—L

Brake Lever JL—FL/\—

Minimum : 3mm

3mmbl HRER

/\ WARNING &%

DOR—RIZAOMBRILEEBEL . RUEALEOHFI (PIAE)EEHLT2IN-mTHOFHET,
#E “BYMHIHE ONEERELRYA R T TF.

/\ CAUTION ;&

- Make sure that a brake lever guard does not interfere with a throttle or grip
rubber before riding.

IL—FLA\—%EY | EEFEERICTF S EIRENTE I EREL TS,

= Keep minimum 3mm clearance between grip rubber and the lever guard.

* RBYRLIA TG )y TS5 —EDRE IS, 3mmLl EDEEERERL TS,
AESHBFHLTLEIERDYMLAERBITIEBLIELBYET

(@) Adapter 75 7% —
@ Base ~—A

(@) M8 Bolt

Handlebar /3 Filsi—
Throttle pipe 20y R/ A7
Grip rubber &'l w75 8—

Make sure that a brake lever guard does not interfere with a throttle or grip rubber before riding. If neglected, it may cause a

serious accident.

UM L, AT ARIICRAOYRLAEEIC/EETHEE T RERLTESL, NURILA—DERDLROYRL-F)yTED T
MECTRETHEAT L. ROYRLNEEICELELGY, EXGERDERELSAREENHY X EBIRTT .

Brake | ever Guard GSX-R1000 SET 200227 KM 2/3



Fig.2 Rubber sheet I LY —k

After Installation Y4+

Make sure that the lever guard does not interfere with a brake lever.

Make sure that the lever guard does not touch a faring or screen.

Make sure that there is no interference with a throttle pipe or grip rubber.

Retighten all the bolts and nuts at the specified tightening torque.

TL—FLN—%EY, LNA—OEBEEICFT 5T 580 0N ENE, SMEICHENEVNEE 7 ITHERL TS0,
BEENVEIVEEARITYY . AN PRY) =V EICF B LENEEREL TS,

RBYMLIRL TG Y9 TZN—EDQFHAENE, AOVMLEEICRBENENEE+ 5 IHERBL TS,

o EFEHIELH50km, 100kmETEICEE RRLADBOELHHZEL TSN, ZORLETH-RICHTRERREL TSN,

I : : : ) _ Yoshimura Japan Co.,Ltd.
If any failure is found, stop installing or using the product, and notify Yoshimura Japan through the 6748 Nakatsu, Aikawa-machi, Aiko-gun

selling dealer. Please note that Yoshimura Japan do not take any responsibility or liability for any Kanagawa-pref. 243-0303 Japan
damage or loss caused through using this product.

(BR)AL LTZD¥IN
HRFEEOHAGEEIMYMFTRUOFERZRIEL, #R) AL Oy N ETITHEHEKL LS, T243-0303 #%3)I| B R ERE )| BT ;26748
. REGOFERICERT 2BFCONTEHLHEZFOEEFZ—VEVWEEA, TEL: 0570-00-1954

http://www.yoshimura-jp.com

Brake | ever Guard GSX-R1000 SET 200227 KM 3/3



